For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

K For Serial Nos.
510,000 & Higher

Ayl

MFG. CO. INC.

PARTS MANUAL

Metro with ECS Handles
O ®
CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic

service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the top front engine frame on the right hand side of the machine. For ease of ordering and reference, we
suggest that you record the information requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)
Model No.

Date Purchased

Serial No.

Part No. 103-7191

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

1
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
32" and 36" Mower DecK .........ccooevviiiiiiiiiieecie e, 3-4
48" Mower DecCK ........ccocviviiiii 5-6
DECAIS. ...cei e 15
Engine Deck Group.......ccooevuiiiiiiiiiiceeie e 7-10
Upper Handles & Controls, ECS............cccooeeiienn 13-14
Upper Handles & Controls, Pistol Grip..................... 11-12
WiriNg DIagramsS ........oeveviiiiiiiieeeei e 16
2

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
32" and 36" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-2312 Deck (103-2307-01) W/Decals 37 | 1-302233-01 ChULE...cceevireeieeiee e 1
& DOGIEg(36") ..oovvveeiiiiieiiee e 1 38 | 3296-56 Nut, Nyloc 1/4-20 Thin .. L1
103-2313 Deck (103-2301-01) W/Decals & 39 | 1-323729 Bearing .....cccccevevveriieens .2
Dogleg (32") ..o 1 40 | 323-4 Screw, HH 3/8-16 x 3/4. ...8
2 | 1-302189-01 WiId, Dogleg Baffle .........cccccevviiiiieeeennne 1 41 | 1-603843 Pulley, Idler........ccccoviiiiiiiiiineee .
3 322-2 Screw, HH 5/16-18 X 5/8 ........ccccoeeeveeeee 7 42 | 103-8387 Asm, Cutter Housing Complete L2
4 32128-20 Nut, Whizlock 5/16-18..........ccccovveeeeeenne 22 43 | 322-5 Screw, HH 5/16-18 x 1................... .2
5 103-3600 Asm, Engagement Arm W/Bushings ...... 1 444 | 103-8280 Asm, Cutter Housing..... .2
6 302-52 Zerk, 1/8 NPT Straight ..........ccceeviiineen. 2 45 | 302-61 Zerk, 45° 1/4-28......... L2
7 | 302-19 Zerk, 1/4-28 Straight .........ccccoocveeeveinenns 1 46 | 103-2535 .2
8 1-323385 Knob, Belt COVer...........cvvvvveeeieiiriiiriienas 4 47 | 1-403179 L1
9 1-809020 Quick Pin, 10" Caster.......ccccceevviuveeeeennn. 2 48 | 1-303314 Spacer, 10" Caster..... ...8
10 | 3296-29 Nut, Nyloc 5/16-18 ......ccceoevviieeiiieeaenen. 3 494 | 1-323529 Tube, Spindle ............... .2
11 | 323-8 Screw, HH 3/8-16 X 1 1/2 .......ccoveunennee. 6 50 | 321-4 Screw, HH 1/4-20 x 3/4.... 2
12 | 3290-357 Nut, Whizlock 3/8-16..............cccevieennne 14 51 | 1-303514 Flange , Thrust Bearing ... 4
13 | 1-323748 Ring, Push-On 7/16..........cccccoviiienenannn. 1 52 | 1-323339 Washer.......cceevvveeeeenn. .2
14 | 98-5975 Washer, Spring Disk 3/8............ccocuueeen. 7 534 | 1-403183 Sheave, Blade Driven ... .2
15 | 1-808280 Pin, Clevis 5/16 X 1 ...cccoovvevieiiiiieenee 1 54 | 3219-6 Nut, Hex 5/8-18 UNF .... 2
16 | 1-303105 YOKE oo 1 55 | 1-800861 Screw, HH 5/8-18 x 8... .2
17 | 1-806003 Hairpin, Cotter #2...........cccccovvviiiininennns 3 56 | 1-807267 Key, 1/4x 3/16 x 1 1/4 .. .2
18 | 32151-103 E-RING.....coooii 1 57 | 1-323539 Spacer, Blade Drive...... ...8
19 | 702809 Screw, HH 3/8-16 x 1 7/8.............cceeeee. 1 58 | 1-513208 Washer, Spring Disc 5/8 2
20 | 103-6584 Blade, Notched (36")..........ccccoceeiiiiniie, 2 59 | 1-303434 Bushing, Engagement............. .1
® | 103-6582 Blade, Mulching (36") .....ccccooviuiieereennnnes 2 60 | 1-303348 Eye Bolt (Left Hand Thread) ......... L1
103-6580 Blade, Low Lift (36™)......eveeeeiiiiiiiiiieennne 2 61 | 1-303236 Turnbuckle Body..........ccccervvennenne. L
103-1578 Blade, Solid (36") .....cccevuiirieiiiiiieniens 2 62 | 1-303238 Eye Bolt (Right Hand Thread)....... .1
103-6337 Blade, Extreme (36”) ......cceeviiiiireeeeeennnne 2 63 | 1-322235 AMM, ASSISE oo L
103-6583 Blade, Notched (32")......ccoevveiviiiiieniene 2 64 | 322-10 Screw, HH 5/16-18 x 2.. .1
® | 103-6581 Blade, Mulching (32) .......ccocooveviveeninnen. 2 65 | 1-323303 Linkage, Assist Arm ..........cccccueeeen. .1
103-2507 Blade, Low Lift (32")....cueveeeiiiiiiiieieeis 2 66<> | 103-1238 Asm , Caster/Mount Complete................ 2
103-1577 Blade, Solid (32") ....cccuvieieeeiiiiiiieeee e 2 A | 103-2281 Asm, Caster/Mnt Complete, Weighted ... 2
103-6336 Blade, Extreme (32") ....cccccovvvvviviiieninnen. 2 67<-| 1-302203 Asm, Caster Whl Support W/Bearings ... 2
21 | 1-513338 Washer, Special............c.cocooveiiiiiinnn 2 A | 103-2296 Asm, Caster Wheel Support
22 | 3253-7 Washer, Lock 1/2...........coooii 2 Wi/Bearings, Weighted ...............ccccoennee.
23 | 3217-9 Nut, Hex 1/2-13........ w2 68<-| 1-302194-01 WId, Caster Wheel Support
24 | 325-20 Screw, HH 1/2-13 x 6... w2 A | 103-2297-01 WId, Caster Wheel Support, Weighted... 2
25 | 1-303352 Washer, Spindle....... el 69 | 1-303334 Washer, Spring Disc 5/16 .................... 9
26 | 32120-35 E-RiNG..cooiiiiiiiiiieiicc i, el 70 | 1-324372 Asm, Pad/Spring............... .1
27 | 1-323733 Drive Belt (To Blades) 36" Model ...........1 714 | 103-1330 Guard, Bearing Top ... 2
1-323734 Drive Belt (To Blades) 32" Model ...........1 72 | 3256-3 Washer, 5/16 Std....... .1
284 | 1-803310 Setscrew, 5/16-18 x 3/8............... w2 73 | 1-323715 Rod, Brake 36" .......... .1
29 | 322-6 Screw, HH 5/16-18 x 1 1/4 ....... ...9 1-323718 Rod, Brake 32". .1
30 | 3256-23 Washer, 5/16 SAE........ a1 74 | 1-323071 SPriNg...ocooeeeiiieie 1
31 | 1-303537 Stud, Belt Shield (Short).. w2 75 | 1-323747 Spring, Compression .... A
32 | 1-303536 Stud, Belt Shield (Long) .............. .2 76 | 1-323746 Spacer, Flanged ........ A
33 | 1-324208 Shield (1-302213-01) W/Decals, 36 1 77 | 3296-42 Nut, Nyloc 1/4-20........ccccoovvrneanen. 2
1-324194 Shield (1-322149-01) W/Decals, 32" ...... 1 78 | 1-513547 Spacer, Front Caster (Unplated)...... .2
34 | 1-323417 Washer, Belt Cover Mount ............. .4 79 | 103-2171 Kit, Tire & Wheel Asm W/ Spacer .......... 2
35 | 1-322145-01 WId, Caster FOrk..........cccccvveene .2 80 | 1-513809 Roller Bearing..........ccccoecviiriiiciiiiennne. 1
36 | 103-1236 Asm, Caster Wheel Assembly 2 81 | 1-513810 Bushing (No Groove In Outer Face)....... 4

Exmark red touch up spray paint - P/N 1-850337.
Use Pro-lock Nut Type (p/n 1-840022 .5 ml tube) on the setscrews.
Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N’'s MK322(32") or MK362(36")
Models with ECS handles only.

Models with Standard pistol grip handles only.
Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

+<roe

3

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

32" & 36" MOWER DECK

33 27

65

\\\ i
BOLTHEAD TO ..

! 7
‘ ~INSIDE THIS e
P 14 | LOCATION/*) 5 16
~E A Sy B8
"N . mn
O & ‘L 70
TORQUETO |
30-35 ftbs
o
e
. e
66 ~
@/46 —a42

TORQUE TO
75-80 ft-lbs

4

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
48" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-404257 Deck (1-402108-01)W/Dcls & Dogleg.....1 46 | 103-3600 Asm, Engagement Arm W/Bushings....... 1
2 | 1-402107-01 WId, Dogleg Baffle ............ccceevvvieennnnnne 1 47 | 322-6 Screw, HH 5/16-18 x 1 1/4.........ccccueeene 1
3 | 322-2 Screw, HH 5/16-18 X 5/8..........ccccvvvenne. 4 48 | 302-19 Zerk, 1/4-28 Str.....c.cooovciiiiiiiiiiceeee 1
4 | 32128-20 Nut, Whizlock 5/16-18..........c.coecvvvennne. 12 49 | 3256-24 Washer, 3/8 SAE .......ccocciiiiiiiiii 2
5 | 3296-29 Nut, Nyloc 5/16-18 .......cocovvviiiiiiieninen. 3 50 | 323-20 Screw, HH 3/8-16 X 3 1/4.......cceeevveeennnn 1
6 | 323-7 Screw, HH 3/8-16 x 1 1/4 HH ................. 18 51 | 3296-56 Nut, Nyloc 1/4-20 Thin.........cccceevvieennnnn. 1
7 | 3290-357 Nut, Whizlock 3/8-16...........ccccevuveennnen. 17 52 | 1-402106-01 WId, Chute.........cocvveiiiiiiiiiieiecee 1
8 | 98-5975 Washer, Spring Disk 3/8...........cccceeuunnn 10 53 | 1-403179 Tube, PIVOL ....ceiiiiiiiiiiiieeeeee e 1
9 | 1-808280 Pin, Clevis 5/16 X 1 ....cccvvvvviiiiiiiieiien. 1 54 | 3256-3 Washer, Flat 5/16 Std ............cccoveevneen. 1
10 | 1-303105 YOKE oot 1 55 | 1-323714 Rod, Brake LH .........ccccooviiiiiiiiiiiic, 1
11 | 1-613098 Pulley, Idler Pulley...........ccooviiniiieninnen. 1 56 | 1-324372 Asm, Pad/Spring.......cccccceviiinciiieninnene 1
12 | 32151-103 E-RiNG..ccoiiiiiiiiiic 1 57 | 3256-23 Washer, 5/16 SAE ..........ccccocvevviieeninen. 1
13 | 103-6583 Blade, Notched (48").......cccovviiiiiereennnne 3 58 | 1-603843 Pulley, Idler..........oeeeiiiiieieeeee 1
® | 103-6581 Blade, Mulching (48").......ccccocvvvciieninnen. 3 59 | 1-403174 Belt, Drive (Main Deck) 48".................... 1

103-2507 Blade, Low Lift (48")....cccccovviiiviiiininen. 3 60 | 1-323746 Spacer, Flanged ...........ccocoeiviiiiicis 1
103-1577 Blade, Solid (48") .....ccccovveiiiiiiiiiciien. 3 61 | 1-403184 BUShING ..o 2
103-6336 Blade, Extreme (48”) ......ccoeeiviuriieeeannnnns 3 62 | 322-5 Screw, HH 5/16-18 X 1........ceeveeeviiiinnen. 2
14 | 1-323303 Linkage, ASSISt Arm ........coccvvvvciiiennnen. 1 63 | 1-323071 SPING .ttt 1

15| 1-803310 Setscrew, 5/16-18 X 3/8.........ccceevvveennnnn. 3 64+ | 103-1330 Guard, Bearing TOpP ......ccccovverivieenciieenns 3
16 | 323-13 Screw, HH 3/8-16 X 2 3/4 ..........cccuvvennne. 2 65<-| 103-1238 Asm, Caster/Mount Complete................ 2
17 | 3296-42 Nut, NyloC 1/4-20 .......cccovviiiiiiiniiiienien, 2 A | 103-2281 Asm, Caster/Mnt Complete, Weighted ... 2
18 | 1-403186 Pully, Idler.......cooviiiiiiin 1 66<- | 1-302203 Asm, Caster Whl Support W/Bearings ... 2
19 | 103-8387 Asm, Cutter Housing Complete............... 3 A | 103-2296 Caster Wheel Support

20+ | 103-8280 Asm, Cutter HOUSING ........cceevvvieeiiinenns 3 W/Bearings, Weighted .............ccccceenen. 2
21 | 302-61 Zerk, 45° 1/4-28 ......ccccovviiiiiiiiiiceee 2 67<-| 1-302194-01 WId, Caster Wheel Support.................... 2
22 | 103-2535 SPACEN ...iiiiiiiiiiiii e 3 A | 103-2297-01 WId, Caster Wheel Support, Weighted... 2
23 | 1-513809 Bearing, Roller..........ccccoeeviiiinicinnnn, 2 68 | 302-52 Zerk, 1/8 NPT ..oooiiiiiiiiiiiie e 2
24 | 702809 Screw, HH 3/8-16 X 1 7/8..........ccccvvvennenn. 1 69 | 1-303514 Flange, Thrust Bearing ............ccccceeeuee. 4

25+ | 1-323529 Tube, Spindle.........cocoviiviiiie 3 70 | 1-303314 Spacer, 10" Caster..........ccccvveieeiiiinnenn. 8
26 | 32120-35 E—RiNG.ccoiiiiiiiiiiiiie e 1 71 | 103-1236 Asm, Caster Wheel.........cccccvvvvvvvvvvennnn. 2
27 | 3296-39 Nut, NyloC 3/8-16 .......cccvviirriieiiieeee. 18 72 | 1-322145-01 WId, Caster FOrk..........ccocovvviniiiincinnennnns 2
28 | 1-807267 Key, /4 X3/16 X L 1/4 ..o 3 73 | 3214 Screw, HH 1/4-20 X 3/4........coocvvvevciniens 2

29+ | 1-403183 Sheave, Blade Driven .........c.cccccevevveenns 3 74 | 1-323748 Ring, Push-On 7/16 ...........cccoceevvnneennn. 1
30 | 1-513208 Washer Spring Disk 5/8...........c..cocuueeen. 3 75 | 1-323417 Washer, Belt Cover Mount..................... 5
31 | 1-800861 Screw, HH 5/8-18 X 8.......ocovvviiiiiiienn, 3 76 | 323-4 Screw, HH 3/8-16 X 3/4........ccccvvevineens 8
32 | 1-323539 Spacer, Blade Drive.........cccccceeviiiiieeenn. 12 77 | 325-20 Screw, HH 1/2-13 X 6o 2
33 | 1-323339 Washer ... 3 78 | 3217-9 Nut, Hex 1/2-13......ccccoiiieiiiiiiiecee, 2
34 | 1-322235 Arm, ASSISt.......ocoeeiieiiiiii e, 1 79 | 3253-7 Washer, Lock 1/2........cccooevvviviiiiiiiiiiininn, 2
35 | 3219-6 Nut, Hex 5/8-18 UNF..........cccceevviieninen. 3 80 | 1-513338 Washer, Special..........cccccooviiiniiiininnene 2
36 | 1-303434 Bushing, Engagement............cccccceeennee 1 81 | 1-809020 Quick Pin, 10" Caster........ccccceeeeevinvennn. 2
37 | 1-303348 Eye Bolt (Left Hand Thread)................... 1 82 | 1-303537 Stud, Belt Shield (Short) ...........ccccceeeeen. 2
38 | 1-303236 Turnbuckle Body ...........coooviiiniiiiniincnns 1 83 | 1-303536 Stud, Belt Shield (Long) .........cccccevcvveenns 3
39 | 1-303238 Eye Bolt (Right Hand Thread) ................ 1 84 | 1-323385 Knob, Belt Cover.........ccccoviiiiiiieieinnes 5
40 | 1-323747 Spring, Compression..........c.cceeevcveeenneee. 1 85 | 1-404238 Shield (1-402100-01)W/Decals 48" ........ 1
41 | 1-806003 Hairpin, Cotter #2........cccccveevviiiiieeeeene 3 86 | 1-403188 Spacer, Belt Guide...........cccceeeeeiiiinneen. 1
42 | 1-303352 Washer, Spindle...........ccoooiiiiiiiiiiinnnn. 1 87 | 323-8 Screw, HH 3/8-16 X 1 1/2.......cceeevunnnnnnn. 6
43 | 322-10 Screw, HH 5/16-18 X 2......coovvevivrieenen, 1 88 | 1-513547 Spacer, Front Caster (Unplated)............ 2
44 | 1-323729 Bearing .......ccocvveviiiiii 2 89 | 103-2171 Kit, Tire & Wheel Asm W/ Spacer .......... 2
45 | 1-303334 Washer, Spring Disk 5/16.........ccccccvennns 1 90 | 1-513810 Bushing (No Groove In Outer Face)....... 4

Exmark red touch up spray paint - P/N 1-850337.

+<roe

Use Pro-lock Nut Type (p/n 1-840022 .5 ml tube) on the setscrews.
Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK483.
Models with ECS handles only.

Models with Standard pistol grip handles only.
Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings

and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

5

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

48" MOWER DECK

INSIDE THIS
LOCATION

8 TORQUE TO

5 30-35 ft-lbs
e & -
9 T

P

65

20

—19

2
L 7 Q
/ 13
7o
30
3
TORQUE TO
75-80 ft-Ibs

6

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

Exmark red touch up spray paint - P/N 1-850337.
Exmark black touch up spray paint — Gloss black.

<

crankshatft.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3499 Rear Deck (103-2923-01) W/Decals....... 1 28A | 1-303431 St. Elbow, (Brass) 3/8 NPT (KOH).......... 1
2 1-323500 TransmisSioN........ccoooeeeieieieieieee e 1 29 | 1-633453 Spacer, TUDE .....cevveieeeiiiiecee e 1
3 | 1-324340 Asm, Coupling, W/Guard And Zerk ........ 2 30 | 1-603610 Washer, Spring Disk 7/16 ...................... 2
4 | 1-323502 Shaft, Transmission Output.................... 2 31 | 9264964 Screw, HH 5/16-18 x 3/4 Tapping.......... 4

5A | 1-323326 Nipple (Galvanized) 3/8NPT x 3 (KOH)..1 32 | 1-303186 Crank, Bell........occoeiieiiiiieie, 1

64 | 1-323252 Bearing, Transmission Shaft .................. 2 334 | 1-323278 Sheave, Transmission Drive .................. 1
7 | 1-323254 Flange, Bearing Transmission Shaft....... 2 34 | 1-543233 Cap, (Hex) 3/8 NPT (KOH) .......ccccvveennne 1

8+ | 103-6511 Sheave, 3 1/4" (36"&48").......cccecvcuvvennnen. 2 35 | 98-5975 Washer, Spring Disk, 3/8 ..........c..ccccue... 1
+ | 103-6512 Sheave, 3 1/4" (32") ccccevciiiiiiiieiieee 2 36 | 3296-6 Nut, NyloC 3/8-24 ........coccvviiiiiiiiiiien, 1
9 | 32151-62 Ring, Retaining .........ccccceevviiiinincennen. 2 37 | 3257-5 Key, Woodruff 3/16 X 3/4 ..........cccoveenee. 3
10 | 1-805005 Washer, Lock 5/16 Heavy .............cc....... 4 38 | 1-303282 Switch, Neutral.........ccccoooiiiiiiiiniiieee. 1
11 | 1-373034 Washer, Flat ..........cccccovvvii 2 39 | 3231-6 Bolt, Carriage 3/8-16 x 2 SSN................ 1

12<-| 3245-41 Setscrew, 1/4-20 x 3/8 Cuppoint ............ 2 40 | 3256-5 Washer , 7/16 Std........cccceeiiiiiieeieennnns 2
13 | 1-323280 Belt, Transmission...........cccocvveeevuveennnen. 1 41 | 1-323285 Pulley, Transmission Drive..................... 1
14 | 3290-357 Nut, Whizlock 3/8-16...........cccoevcvveennnen. 3 42 | 3256-24 Washer , 3/8 SAE .......cccccoviiiiiiiiieen 1
15 | 3296-39 Nut, NyloC 3/8-16 .......cccuvveriiiiiiiiieienn 1 43 | 321-3 Screw, HH 1/4-20 X 5/8........ccccovvevcinrens 4
16 | 103-3498 Shifter Plate (1-323387-03) W/Decals....1 44 | 3296-42 Nut, Nyloc 1/4-20.......coooiiiiiiiiiicene. 4
17 | 1-323389-03 Leg, Shifter Lever.........cccccueeeeeeviiiineeennn. 2 45 | 1-603403 Bolt, Shoulder /2 X 1.......ccccoeeeeiiiiiinnnnnn. 1
18 | 3230-1 Bolt, Carriage 5/16-18 x 3/4 ................... 2 46<-| 3212-6 Screw, HH ,7/16-20 X 1 1/2........ccccuvenns 1
19 | 32128-20 Nut, Whizlock 5/16-18............cccccuvvevnnnen. 2 47 | 1-513051 Switch, Blade Engagement................... 1
20 | 51-4220 Coupler, GUard ..........ooocuveveeeeiiiiiiieeeennn 2 48 | 322-3 Screw, HH 5/16-18 x 3/4....................... 4

21+ | 103-1666 Sheave, Trans. Drive, 2 3/4" .................. 1 49 | 3290-500 Screw, PPH #10-24 X 5/8........cccccccveenn 2

22+ | 103-1668 Sheave, Blade Drive (6.71")(36")............ 1 50 | 1-633181 Plate, Tapped ........ccocevviiiiiiiieiiiee, 1
+ | 103-1667 Sheave, Blade Drive(7.33")(32"&48") .....1 51 | 103-1606 Asm Shift Lever, W/GKP .......ccocovveennnen. 1
23 | 5-1336 Key,1/4 SO X 2...vvviiiiieiiiieeeiiee e 1 52 | 103-1733 GIP e 1
24 | 1-303334 Washer , Spring Disk 5/16...................... 4 53 | 302-19 Zerk, 1/4-28 Str...cccveveeeiiiiiiiiiiiiiiieieiee 2
25 | 32128-20 Nut, Whizlock 5/16-18 (KAW)................. 4 54 | 1-323379 Washer, Shifter Lever ...........cccocveennnen. 1
26 | 322-7 Screw, HH 5/16-18 x 1 1/2 (KAW).......... 4 55<-| 1-803310 Setscrew, 5/16-18 x 3/8 Cuppoint........... 2

33114-025 Screw, HH M8-1.25 x 25mm (KOH) ....... 4 56 | 103-2587 Adapter, Oil Drain (KAW).......cocoveennnen. 1
27 | 323-13 Screw, HH 3/8-16X2 3/4 .....cooovviinieennnn. 1

Use Pro-lock (Nut type) Part No. 1-840022 (.5ml tube) on setscrew threads and on sheave retaining bolt in engine

+ Apply anti-seize compound to bore of blade drive and transmission drive sheaves on engine, drive sheave on
transmission, and bearings and sheaves on transmission output shafts.
A Use Teflon Pipe Sealant (or equivalent) on all pipe threads, except cap.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

Oil Drain Qil Drain
Kawasaki Engines Kohler Engines

56 —28
o 34&%

5

8

WWW.mymowerparts.com



ENGINE DECK GROUP (cont.)

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1611-03 WId, Brake Arm........ccccoevvverieninieinennenns 2 25 | 323-39 Screw, HH 5/8-16 X 5......ccovvvvevriiineenn 4
2 | 302-19 Zerk, 1/4-28 Straight .........ccccovcveeeviineenne 4 26 | 1-523157 Spacer, Wheel (14 Ga.) .....cccovveeerineens .
3 | 1-322117-03 WId, Axle (36" & 48" Models).................. 1 1-543436 Spacer, Wheel (18 Ga.) ......ccocovveeiveeens .

1-322141-03  WId, Axle (32" Model).........cceevrrrveennnnn. 1 27 | 98-5975 Washer, Spring Disk 3/8 ...........cccccoeunen. 4
4 | 2412-104 Clip, Loom.........cccccenee 28 | 1-323307 Pin, Clevis 3/8.......ccccoeeiiiiiiieiiee 2
103-1615-03 WId, Idler Arm (LH) 29 | 1-803051 Pushnut, 3/8 .......ccccovviiiiiiiiieieee, 2

6<> | 1-806003 Hairpin, Cotter #2........ 30M | 103-1864 Swivel, Short Adjust...........cccoeveeeiineenns 2
W | 1-806003 Hairpin, Cotter #2.........ccoceviieeiiieeennen. < | 103-1618 Swivel, Short Adjust...........cccovveeiiinnenns 2
7 | 103-1616-03 WId, Idler Arm (RH).......ccccoveeinierenineens 1 31 | 323-6 Screw, HH 3/8-16 X L......cceevviuieeiiineans 4

8H | 32151-47 Klipring (For 3/8 Shaft) ..........ccccccevevnnen. 6 32 | 1-324367 Wheel, Drive (36"&48” Models).............. 2
< | 32151-47 Klipring (For 3/8 Shaft) ..........cccocveevinen. 4 1-324193 Wheel, Drive (32" Model)..........cccceveneen. 2
9 | 1-323288 Belt, Wheel Drive (36"&48" Models) ....... 2 33 | 1-323253 Sheave (36" & 48" Model).........c.cccueeennee 4

1-323344 Belt, Wheel Drive (32" Model) ................ 2 1-323349 Sheave (32"Model) .......ccccveeriiiiiiineens
10 | 32128-20 Nut, Whizlock 5/16-18............... o d 34 | 1-323260 Spacer, Sheave (36" & 48" Model).
11 | 1-323262 Band, Brake...........cccocvenuine w2 35 | 1-323261 Drum, Brake ........cccoeevveiieneniennieieenns
12 | 1-322125 WId, Brake Linkage Swivel....... 2 36 | 1-323719 Asm, Wheel & Tire (36"&48"Models)...... 2
13 | 1-412358 WId, Scraper (36"&48” Models)..............2 1-323346 Asm, Wheel & Tire (32"Model)...............
1-603430 Scraper (32" Model) ..........cc..... w2 37 | 1-323720 Tire, 13 x 6.50-6 (4-Ply) (36"&48") .
14 | 3296-29 Nut, Nyloc 5/16-18 .........oeeviveeriiiieiinen. 4 1-323361 Tire, 13 x 5.00-6 (4-Ply) (32").cccuvvvevuennen. 1
15 | 1-323277 Pulley, Idler (36"&48” Models)................ 2 38 | 1-323328 Asm, Wheel & Hub W/Brgs (36"&48") .... 1
1-323352 Pulley, Idler (32" Model) .........ccocuveennnen. 2 1-323360 Asm, Wheel & Hub W/Brgs (32")............ 1
16 | 322-6 Screw, HH 5/16-18 x 1 1/4 .........ccceeneee. 2 39 | 1-323329 Bearing, Flanged ...........ccccoooeeiiiiiennnen. 4
17 | 99-8664 Screw, HH 3/8-16 x 3 Tapping ............... 2 40 | 322-5 Screw, HH 5/16-18 x 1 (32") ....ccevvuvvennee 8
18 | 3290-357 Nut, Whizlock 3/8-16...........ccceeevuveennnnnn. 14 322-7 Screw, HH 5/16-18 x 11/2 (36"&48") ...... 8
19 | 3296-39 Nut, Nyloc 3/8-16 ........ 41 | 1-805005 Washer, Spring Disk 5/16
20 | 1-323287-01 Shield, Wheel Drive 42 | 32120-47 E-Ring (For 1/2" Shaft).........
21 | 1-323283 Spacer ......ccoeeeeueee. 43M | 1-323245 Spring, Compression ...........
22 | 1-603402 Spring, DrivVe ........cooiiiiiieiiiceece 44 | 1-808519 E-Ring (For 1" Shaft) .........cccoceeiviieennn.

238 | 1-323548 Linkage, Brake..........cccccveevniiiiniiiccninnen, 2 45 | 1-373034 Washer, Swivel (32" Model Only)........... 4
< | 103-1619 Linkage, Brake (LH) ........ccoocveeiviiieninnen. 1 46M | 3256-23 Washer, 5/16 SAE ..........ccocoeeviiieeninen. 4
< | 103-1620 Linkage, Brake (RH)........cccccueevviiieninnen. 2 47 | 98-3259 Shield, Trailing.......cccooeeriiieniiieiiiiees 1
24 | 1-513959 Wingnut, Nyloc 5/16-18........cccccceeiiunennn. 2 48 | 322-3 Screw, HH 5/16-18 X 3/4.....ccovoueveiinaannns 2

Exmark red touch up spray paint - P/N 1-850337.
Exmark black touch up spray paint — Gloss black.

<> For units with ECS handles only.
B For units with pistol grip handles only.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP (cont.)

.

T/
ECS Handles st
23
12

: 24
. /

©w 7

32

10

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PISTOL GRIP UPPER HANDLES and CONTROLS

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-0211 Handle (1-322227-03) W/Decals............ 1 38 | 1-323298 Linkage, Blade Drive............cccccovvveennnn. 1
2 | 1-303097 Grip, Handle............. 2 39 | 1-322157 Engagmt. Lever, Blade W/Grip...... .1

3% | 1-324279 Latch W/Grip (LH).... el 40 | 1-303020 Grip, Lever.....cocovvevieiieeiieee .1
4 | 1-303019 Grip, Latch............... 2 41 | 3256-4 Washer, 3/8 Std............. 2
5 | 1-302006 Drive Lever W/Grip... 2 42 | 323-10 Screw, HH 3/8-16 x 2.... .1
6 | 1-303021 Grip, Drive Lever...... 2 43 | 1-303335 Tie, Plastic Large (KAW).. 1
7 | 1-324280 Latch W/Grip (RH).... w1 44 | 103-2893 Tank, Fuel W/Fitting...... 1
8 | 1-323229 Clip, Loom 3/8.............. w1 45 | 103-3536 Cap, Fuel Tank.......... TR §
9 | 1-303435 Washer, Spring Disk 1/4.. .6 46 | 1-808286 Pin, Clevis........coooeiieeiiiiciecee 2
10 | 1-323359 Linkage, Wheel Drive.... w2 47<>| 103-2605 Fitting, Fuel Bulkhead W/Screen............ 1
11 | 3296-42 Nut, Nyloc 1/4-20 ..... w3 48 | 103-0498 Nut, Ignition Switch (KAW)............ 1
12 | 3256-22 Washer, 1/4 SAE ............... w1 49 | 1-303077 Clamp, Fuel Line (KAW) .. 4
13 | 321-18 Screw, HH 1/4-20x 2 1/4... 2 1-303077 Clamp, Fuel Line (KOH)... ...6
14 | 1-323322 Cable, Throttle (KOH) .. w1 50 | 321-4 Screw, HH 1/4-20 x 3/4. 1

1-633696 Cable, Cable (KAW)..... w1 51 | 1-603955 Line, Fuel 6” (KAW) ...... .1
15 | 1-513592 Knob, (Red Ball).... 1 52 | 1-323430 Interlock, OPC ........... .1
16 | 1-303287 Tie, Plastic 5 1/2" .. ....B 53 | 1-303197 Filter, Fuel (KOH).......... .1
17 | 3296-39 Nut, Nyloc 3/8-16 ..... ....b 54 | 1-603776 Line, Fuel 2.5" (KOH).... .1
18 | 3296-2 Nut, Nyloc 10-24 .........ccceeeneee. w2 55 | 1-543296 Grommet .........cccvveeennn. w1
19 | 1-807513 Bolt, Carriage 10-24 x 1/2 ........ w2 56 | 1-603770 Valve, Fuel e L
20 | 1-806003 Cotter, Hairpin.........coccevevveenn. o d 57 | 33113-016 Screw, HH M6-16 x 1(KAW) .........cccccnee 1
21 | 1-808250 Pin, Clevis 3/16 x 1 3/4 ... w2 58 | Kawasaki PN 41019-1055 W/6" Fuel Line (KAW) .. 1
22 | 1-803001 Palnut, 3/16.................. 2 59 | 1-603955 Line, Fuel 6" (KOH).......ccccovviieeiiiiiene 1
23 | 1-806340 Rollpin, 5/16 x 1..... w2 60 | 103-1640 Harness, Wiring (KOH).... .1
24 | 1-323549 Spacer ........ccc.... 2 103-1610 Harness, Wiring (KAW). 1

25@ | 1-412185-03 Lever, OPC (RH).......... w1 61@ | 1-633023 Stud, Gas Tank.......... 2

26<-| 1-803322 Setscrew, 5/16-24 x 5/16. 2 62 | 1-633349 Spring, Gas Tank....... 2

27@ | 1-412183-03 Lever, OPC (LH)...... el 63 | 1-513051 Switch............ 1
28 | 323-6 Screw, HH 3/8-16 x 1... o d 64 | 1-633181 Plate, Tapped .1
29 | 1-303365 Bushing, Nylon...... 2 65 | 3290-500 Screw, PPH #10-24 x 5/8. 2
30 | 1-322192-03 Rod, Connecting...... el 66 | 1-805005 Washer, Lock 5/16........... 2
31 | 1-403121 Switch, Key (KAW)... el 67 | 3296-47 Nut, Nyloc 5/16-18..... 2

1-603511 Key, Ignition (KAW).................. w1 68 | 322-3 Screw, 5/16-18 x 3/4............... e 2

103-2106 Key, Exmark Logo (KAW) ........ w1 69 | 32128-33 Nut, Whizlock 1/4-20 (KAW) ......... 2
32 | 1-303363 Spring, Actuator ...........ccocveeenee. w1 70 | 103-1796 Cable, Choke (KAW)........ccceevuneee. 1
33 | 1-805004 Washer, Lock 1/4 Heavy (KAW).. w1 71 | 103-1797-01 Bracket, Choke Cable (KAW)....... .1
34 | 1-603954 Line, Fuel Line, 13.75" (KOH) ..... w1 72 | 321-3 Screw, HH1/4-20 x 5/8 (KAW)....... 2
35 | 1-303088 Clip, Cable................ w1 73 | 1-303022 Line, Fuel 8.5" (KAW) ... TSR §
36 | 1-303160 Spring, Compression el 74 | 1-413510 Clip, Loom 1/2" (KAW)......ceeevuneee. 1
37 | 3256-23 Washer, 5/16 SAE........cccccoiiiiiiiiianinnn. 4 75 | 33114-016 Screw, HH M8-16 x 1.25 (KAW) 1

NOTE: Use dielectric grease on all electrical connections.

Exmark black touch up spray paint — Gloss black.

*  Not illustrated.

< Use Pro-lock (Nut type) Part No. 1-840022 (.5 ml tube) on setscrew threads, and on fuel tank fitting.

® Use Pro-lock (Retaining) Part No. 1-840023 (.5 ml tube) on inside of bore of OPC hub and on fuel tank studs going into
tank.

11

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PISTOL GRIP UPPER HANDLES and CONTROLS

20

T4 | KAW
B 75/ ONLY

@/33 KAW
“~p
5y [ ONLY

12

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ECS UPPER HANDLES and CONTROLS

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1< | 103-1566-03 WiId, Lever, OPC (LH) .....coccovvvveeereeennne 1 44 | 1-403121 Switch, ON/Off (KAW) ......c.cvvvereeererean. 1
2 | 1-303365 Bushing, Nylon............. w2 1-603511 Key, Ignition (KAW) ......... .1
3¢ | 1-803322 Setscrew, 5/16-24 x 5/16. 2 103-2106 Key, Exmark Logo (Kaw) . w1
4 | 103-0769-03 WId, OPC Rod ...... w1 45 | 1-633181 Plate, Tapped............ .1
5 | 1-303363 Spring, Actuator .... el 46 | 3296-39 Nut, Nyloc 3/8-16.............. ..5
6 | 1-513592 Knob, (Red Ball)...........ccccnue.. w1 47 | 3290-500 Screw, PPH #10-24 x 5/8. 2
7 | 1-807513 Bolt, Carriage 10-24 x 1/2 ........ w2 48 | 1-513051 Switch, Neutral Lockout .... 1
8 | 3296-2 Nut, Nyloc #10-24 ..........cc...... 2 49 | 1-323229 Clip, Loom 3/8 ..... .1
9 | 1-633696 Cable, Throttle Control (KAW)..... w1 50 | 1-303287 Tie, Plastic 5 1/2" ..6
1-323322 Cable, Throttle Control (KOH)..... w1 51 | 1-323430 Module, Wiring Harness... 1
10<>| 103-1567-03 WId, OPC Lever (RH)............... w1 52 | 323-14 Screw, HH 3/8-16 x 3....... 1
11 | 1-303020 Grip, Lever............... w1 53 | 322-9 Screw, HH 5/16-18 x 1 3/4... 2
12 | 103-1629 Lever, Clutch W/Grip sl 54 | 1-413152 Bearing........cccovveeinineenns 4
13 | 3296-29 Nut, Nyloc 5/16-18 ... w2 55 | 103-2466-03 Lever, Drive (LH) ....... .1
14 | 3256-4 Washer, 3/8 Std ....... a1 56 | 3219-3 Nut, Hex 3/8-24................. .2
15 | 103-0027 Spacer ........cccc.... 2 57 | 321-14 Screw, HH 1/4-20 x 2 3/4......... 2
16 | 1-806003 Cotter, Hairpin....... 2 58 | 32128-33 Nut, Whizlock 1/4-20 (KAW) ... .12
17 | 103-1627 Linkage, Upper......... w1 32128-33 Nut, Whizlock 1/4-20 (KOH)................... 10
18 | 103-1604 Linkage, Wheel Drive.... w2 59 | 103-0464 Pin, Spring 1/8 x 1/2......... e 2
19 | 1-543296 Grommet...... a1 60 | 3256-22 Washer, /4 SAE ..........ccccovvvvinnene ... 10
20 | 103-0815 Grip, Handle 2 614 | 103-0235 Screw, 1/4-20 x 1 1/8 W/Nylon 2
21 | 1-303435 Washer, Spring Disk 1/4.............. .6 62 | 103-2465-03 Lever, Drive (RH) e 1
22 | 103-1631 Latch, Thumb (LH) (Not Shown).. w1 63 | 3220-3 Nut, Jam 3/8-24 ........ccovvuveiiiiiiiieiee. 4
103-1630 Latch, Thumb (RH)... ol 64 | 103-2764 Asm, Console (103-0546-03)
23 | 3296-42 Nut, Nyloc 1/4-20 ..... w1 Wi/Decals (KOH) .....cccoviiiiiiiiciieee 1
24 | 103-0770-03 WId, Handle........... ol 103-2765 Asm, Console (103-0546-03)......... 1
25 | 1-303088 Clip, Cable................ w1 Wi/Decals (KAW)........cccovveeeninnenn. .
26 | 323-6 Screw, HH 3/8-16 x 1... .4 65 | 3256-23 Washer, 5/16 SAE .4
27 | 103-2107 Cap, Fuel Tank ............ o 66 | 321-3 Screw, HH 1/4-20 x 5/8 (KAW) ..10
28 | 103-2893 Tank, Fuel W/Fitting . 1 321-3 Screw, HH 1/4-20 x 5/8 (KOH)............... 8
29<> | 1-633023 (51101 I 2 67 | 103-2513 Asm, Drive Lever (RH).........cccoeeeeeennnnns 1
30 | 1-633349 Spring, Fuel Tank..........cccccceuee 2 103-2514 Asm, Drive Lever (LH) ........ccccoeeeeininnns 1
31 | 1-805005 Washer, Lock 5/16 Heavy ........ 2 68 | 103-2463 Joint, .375 Ball End............ccccoeiiiniins 2
32 | 3296-47 Nut, Nyloc 5/16-18....... o2 69 | 103-0489-03 Bracket, OPC AXle.........cccocouriiiiiniininnns 1
33 | 322-3 Screw, HH 5/16-18 x 3/4.............. o2 70 | 103-1796 Cable, Choke Push/Pull (KAW) 1
344 | 103-2605 Fitting, Fuel Bulkhead W/Screen. a1 71 | 103-1797-01 Bracket, Choke Cable (KAW)................. 1
35 | 103-0498 Nut, Ignition Switch (KAW).......... ) 72 | 1-633080 Bushing ........cccooiiiiii 1
36 | 1-303077 Clamp, Fuel Line (KAW) .4 73 | 3256-14 Washer, #10 Std...........ccceeeeieiiiiiiiieenns 1
1-303077 Clamp, Fuel Line (KOH) ....6 74 | 1-303022 Hose, Fuel Line 8.5” (KAW) .........cc....... 1
37 | 1-603955 Hose, Fuel Line 6” (KOH)......... - 75 | 1-603776 Hose, Fuel Line 2.5” (KOH).................... 1
38 | 1-603770 Valve, Fuel...............ccccoee - 76 | 1-603955 Hose, Fuel Line 6” (KAW) ........cccuveeeennn. 1
39 | 1-805004 Washer, Lock 1/4 Heavy (KAW).. 1 77 | 1-603954 Hose, Fuel Line 13.75” (KOH)................ 1
40 | Kawasaki PN 41019-1055 W/6" Fuel Line... L1 78 | 1-303335 Tie, Plastic 7 5/16" (KAW).........cccceevnnee 1
41 | 103-1640 Harness, Wiring (KOH) ... 1 79 | 1-303197 Filter, Fuel (KOH)........ccuveieiiiiiiiiieeee 1
103-1610 Harness, Wiring (KAW)... ) 80 | 33113-016 Screw, HH M6-16 x 1(KAW) .................. 1
42 | 3256-22 Washer, 1/4 SAE ......... ol 81 | 1-413510 Clip, Loom 1/2" (KAW) ....cccovveiriiiieenn 1
43 | 321-4 Screw, HH 1/4-20 X 3/4 ...cvocveveieiinannns 1 82 | 33114-016 Screw, HH M8-16 x1.25 (KAW).............. 1

NOTE: Use dielectric grease on all electrical connections.

Exmark black touch up spray paint — Gloss black.

& Use Pro-lock (Nut type) Part No. 1-840022 (.5 ml tube) on setscrew threads, thumb latch screws and on fuel tank fitting.

<> Use Pro-lock (Retaining) Part No. 1-840023 (.5 ml tube) on inside of bore of OPC hub and on fuel tank studs going into
tank.

13

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ECS UPPER HANDLES and CONTROLS

WASHER
ORIENTATION

~__KEYSWITCH -
KAW ONLY

81 | Kaw
R 82 / ONLY

39 }KAW
< ONLY
80

14

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

A Enomee
Twm

A WARNING

+Road cporakrs manual bkra oparaing.
DoNOTcperms e o sy
operste s machine.

s g

w1

DECALS

A WARNING

+Road cparakrs manu befera oparang.
- DaNOT cpera: urkeas ranad o sy

quirds, g

‘safety devces in place and 'ﬂh’;
~DoNOT cany passergera.

ADANGER )

~DaNOT cay paseengera.

Batry g gty oo
e i -
pak brekoe.

e swiout injryor ceah.

- Thraw abjeca o hide contact o
Ko dpeplondpehcat e

Mmm onestel
- Engego

Befeleaing g peaers ot

E
&,
5.
3
]
L

B Andh\m I-Hm d ! hmdhh‘h inloes biadee ned
Sutguie et e - gy = Sty Sgpttmgee
W;-,,g;ﬂw-_,"fg:ﬂw [ACAUTION dovemtze icTmiion. | (/NCAUTION
""'"wmm“

@MMEE&@ @MMEB@ [
MUFFLER AND

SHIELDS MAY

EMCEED 150F

QF,

/A DANGER

= Thrown obboks or g conkst
‘nceuse srons iy @ deeh.

. Wilb‘ﬂllﬂ!*lﬂ =
v oy

i )\
/\ CAUTION

« Horing polstion reccminended.

& WARNING

= Read perator's manual bekors peratig.
+ DANDT operst iriees tahad b sy prsle
Hanwhha

ard, and

1)

e

" bl o s i
T

. w‘munnunw‘:‘km“
* Uso extema carkcn whan operaingon sopes.
* Mowarrass pe -NOTup ad dom.

WA
1031972

14
COMMERED

FRONT OF
MONER

SEAE BLADE (RIVE
BELT

ENGINE SHEAVE

FRINT OF

i

15

WWW.mymowerparts.com

[ A WARNING
DO NOT OPERATE WITHOUT
— DISCHARGE DEFLECTOR, ENTIRE
4L WARNING e e
= Read perators mantal bekra cperamg REMOVE GRASS CATCHER UNTIL
. DDNMW inkess iriined o saiely oparaie BLADES HAVE STOPPED. f—
. ‘asloty dewcsaln | ﬁlul\‘m-“.“
b/ oyt 2
e A W s
e i DANGER
A CAUTION ? Ut cton sy . KEEP HANDS and FEET AWAY
OrF [E5
il >
2
2
» &Wiﬁ%ﬁ H &ﬂﬁ —~DANGER SQUEEZE DRIVE LEVERS BEFORE SHIFTING
7 STOP ENGINE BEFORE Ricing Atschmens Many AN =
‘© REACHING UMIERNEAT}"LW m".;:mumuz‘ e S T T Eace R N 1 z 3 4 5
Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1@ | 103-1641 Decal, Console (KOH). w1 14 | 1-403131 Decal, Commercial (48").. 1
2 | 103-1798 Decal, Throttle (KAW). el 15% | 1-323550 Decal, Neutral/Brake........ 2
3 | 1-323689 Decal, Throttle (KOH)... w1 16 | 1-303508 Decal, Discharge Warning ... L1
4@ | 103-1623 Decal, Console (KAW) w1 17% | 103-1967 Decal, Console (KAW)............ 1
5 | 103-2882 Decal, Exmark Logo................. w1 18@ | 103-2245 Decal, ECS Instruction (RH) 1
6 | 1-323427 Decal, Belt Routing (32" & 36"). w1 19@ | 103-2244 Decal, ECS Instruction (LH).... 1
7 | 1-323410 Decal, Commercial (32").... w1 20 | 1-403005 Decal, Danger (32" & 36") 1
8 | 1-323411 Decal, Commercial (36") . w1 1-403005 Decal, Danger (48") ......... 2
9 | 1-513746 Decal, Muffler........... w1 21 | 1-303517 Decal, Belt Drive............ .1
10 | 103-5626 Decal, Belt Routing (48"). w1 22 | 1-403143 Decal, Sulky Warning.... 1
115% | 103-1972 Decal, Console (KOH). ol 23 | 98-5954 Decal, Missing Cover.... 1
12 | 103-2920 Decal, Metro Model....... .1 24 | 1-303518 Decal, Shifter................ .1
13 | 1-303520 Decal, TriVantage ........ccccovveeiiieeennneen. 1 103-2640 Decal, Kit
% Pistol Grip units only.
® ECS units only.




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

WIRING DIAGRAMS

HH  OPCSWITCH

KOHLER NO.
TRANSMISSION
N.C. -
PTO SWITCH =
N.O. =
y
TO SAFETY
z INTERLOCK
<] z MODULE
[1'd w i
o w® o
= ©
mo
o
ENGINE GROUND J ‘ /E@\
o BLACK ¢ & SR
=m RED < \ —=R L
ENGINE KILL TERMINAL =R
CONNECTORS ARE VIEWED FROM WIRE END
N.C.= NORMALLY CLOSED
N.O.= NORMALLY OPEN
KEY SWITCH OPC SWITCH
N.O.
KAWASAKI L
TRANSMISSION
N.C. 99
FroSWiTeH 4 TO SAFETY
e a 3 INTERLOCK
& g MODULE
@ g e T
<<
z w @ i
) Sw o
x oo
iz
2z .
ENGINE GROUND ) /-gf,,\\.
Om—————— BLACK . T
e RED ﬁ\

ENGINE KILL TERMINAL

CONNECTORS ARE VIEWED FROM WIRE END
N.C.= NORMALLY CLOSED
N.O.=NORMALLY OPEN

16

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

17

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

18

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-7191

INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489
ALL RIGHTS RESERVED PRINTED IN U.S.A.

WWW.mymowerparts.com



